

Slip test results IMB121

Aluminium Stair Nosing with Aluminium Insert

4 April 2016 Test Report No. Slip Resistance Classification of New P AS 4586:2013 Appendix A (Wet			4/40 Bessemer Street Blacktown NSW 2148 Phone 02 9621 3706 ABN 80 118 534 768	
		urface M	laterials	
The slip resistance Classification has been determined for unused s usage, cleaning systems, applied coatings and patterns of wear may				
Requested by: Tredfx / Classic Architectural Client Address: PO Box 126	3ox 126			
Preston VIC 3072 Product Manufacturer: Supplied by Classic Architectural Product Description: Tredfx Ribbed Aluminium Floor				
Test conducted according to: AS 4586:2013 Appendix A Location: Slip Check Pty Ltd Test Facilities Conducted by: Stuart Lumsden	s, Blacktown NSW	2148		
Sample: Unfixed Cle				
Specimen 1 Specimer	n 2 Specimen 3	Specimen 4	Specimen	
Mean BPN of last 3 swings: 46 45	47	44	46	
Reported SRV of Sample: 45				
Class: P4				

info@haptix.co.nz

haptix.co.nz